



大连商都五交化有限公司 Dalian Shangdu WJH Co., Ltd.

895-2 Southwest Road, Shahekou District, Dalian, Liaoning, China. www.dlshangdu.com & www.dlshangdu.cn

Tel: 86-411-86641392 Fax: 86-411-86656622

ASBESTOS RUBBER SHEET TEST REPORT

检测项目	单位	检测结果 Result
Temperature(°C)	°C	300-350
Density	G/cm ³	2
Color	/	green
Burning Loss	%	≤ 30%
Tensile Strength	Mpa	12
Rebound degree	%	40
Aging Coefficient	≥	0.9
Compressibility	%	12+/-5
Steam pressure	Mpa	8

The above information is offered by our company and our factory
Dalian Shangdu WJH Co., Ltd.



Date: 1th, jan 2026

Asbestos Rubber Sheet, Industrial Rubber Sheet, other Asbestos Products, other Rubber Products.
fast **D**elivery, high **L**evel, best **S**ervice, permanent **D**evelopment